
www.ohiowea.org                                                                                                                                                     1

u l l e t i n

Ohio Water Environment Association 

u ckeye
 

Volume 90:3 | Issue 3 2017

B

www.ohiowea.org 

City of Springfield 
Read More Inside

pg. 30-34

Water Environment 
Association

Preserving & Enhancing 
Ohio’s Water Environment



2                                                                                                                                                                 Buckeye Bulletin - Issue 3 | 2017



www.ohiowea.org                                                                                                                                                     3
[...]
culture. Focus areas planned for this series are topics such as leadership, management, health 
and wellness, succession planning, work/life balance, 
recruiting/retaining, change management, knowledge 
transfer, career laddering/branding, etc. We hope you 
enjoy this series as much as we are excited to bring it to 
you! If you are interested in submitting an article or specific 
focus area, please contact Jason Tincu. Thank you! 

Jason Tincu, SW OWEA Delegate, jtincu@brwncald.com

The most important skill 
(and yes, it is a skill) that a 
person/professional can 
have (or may need to yet 
develop) is self-awareness. 
Self-awareness is defined as 
the “conscious knowledge of 
one's own character, feelings, 
motives, and desires” or 
knowing who you are, how 
you tick, and what gaps 
and opportunities remain 
untapped. Sometimes  
self-awareness comes 
naturally with time, age and 
wisdom. Sometimes it comes from a firm punch to the lip 
(a bad evaluation, situation or experience). Sometimes 
it comes from peer reviews, mentors or other strategic 
growth initiatives. And still yet, some people never 
develop it for a number or reasons. Are you self-aware?

Once you are aware of these personal gaps and 
opportunities, then your charge should be to offset 
them with attitudes and actions that make a better 
you…whether that’s a better human, parent, partner, 
professional, teammate, coworker—well, you get the 
idea! In addition to identifying gaps and opportunities 
through the process of self-awareness, one can also 

hone in on strengths and 
weaknesses. Many people 
tend to focus on what they 
can’t do and who they are 
not, instead of how amazing 
they already are and how 
many things they’ve already 
mastered. Please double 
down on your strengths, as 
they make you an expert 
in what you do! But if we 
never evaluate ourselves 
in the first place (and I can 

promise that you’re NOT 
perfect), we never get better or 

grow or realize what we can and can’t do at a mastery 
level. 

So, when evaluating oneself for today’s purposes, I’d 
like for you to ask…what kind of coworker are you?

Do you make your organization and coworkers / 
colleagues better by assisting when duty calls (or are you 
just existing in a compensated space)? Are you responsive 
on emails, texts and other communications for the good 
of the organization and fellow employees (or are you 
nonresponsive and/or selective)? Do you go the extra 
mile to make sure that things get done and deadlines are 
met (or do get to the first road block and quit)? Are you 

'droppin dimes' in the Workplace:
What Kind of Coworker are You?

by Jason Tincu, Brown and Caldwell 

The People Place

We all have something at stake when it comes to water, and everyone shares responsibility 
for it. We need to be unified in our efforts to keep our water clean and healthy. 

Be as good to water as water’s been to you.  
To learn more, visit www.WatersWorthIt.org. 

YOUR HEALTH



www.ohiowea.org                                                                                                                                                     27

The People Place

timely, present and active at meetings (or could you care 
less)? Do you take the time to notice when and consult 
with a coworker that may be stressed or off just a tad (or 
do you turn a blind eye)? Do you hoard information, ideas 
and fixes in an effort to watch things fall apart under 
the watch of someone else? Do you regularly volunteer 
to handle individual tasks as part of a group effort (or do 
you sit on your hands hoping not to get called out)?

In my 20 plus years in the workforce, I have seen all of 
these played out across organizations of all types, sizes, 
and make-ups! There is a saying that “we are only as 
strong as our weakest link”, and when we have chinks 
in our armor (i.e. communication breakdowns, ego 
hurdles, personal relationship issues, lack of individual 
leadership), it costs, not only our organizations, but also 
each individual directly and indirectly connected to this 
decision, act or action. I challenge each and every one of you 
that reads this blog to check the pulse of your assisting, as the 
success of your organization is at stake!

John Stockton was the ultimate assist man and point 
guard, making everyone on his team better across a 

long, storied basketball career. Stockton averaged a 
career double-double and leads the NBA in career assists 
(15,806) and steals (3,265). If one assumes 2 points, 
on average, for each of his assists, that puts him at 
31,612 points or 5th on the all-time scoring list, just 
below Michael Jordan (before you even add his actual 
points scored: 19,711). Needless to say, the value that 
John Stockton added to his teams across his career is 
unmatched! John knew that if he made those around him 
better and more productive that the organization would 
ultimately become more successful.

'Droppin Dimes' is a basketball phrase that signifies 
making an assist. Although you directly may not get the 
acclaim for a particular task, project, or accomplishment 
at work, it takes a ton of folks 'droppin dimes' to make it 
all happen. In the event that you happen to be the lead 
that gets the acclaim, make sure to give shout outs to all 
the John Stockton's that helped along the way!

Do your part - drop those dimes-and enjoy success!

Cheers—JT

We all have something at stake when it comes to water, and everyone shares responsibility 
for it. We need to be unified in our efforts to keep our water clean and healthy. 

Be as good to water as water’s been to you.  
To learn more, visit www.WatersWorthIt.org. 

YOUR HEALTH



28                                                                                                                                                                 Buckeye Bulletin - Issue 3 | 2017

Ohio  
Ohio Mixer @ WEFTEC Chicago

	Mixer
Sunday, October 1, 2017 

6:30 - 8:00 pm

Boulevard Room, 2nd Floor
Hilton Chicago
720 S. Michigan Ave. 

Chicago, IL 60605

Visit www.ohiowea.org or call 614.488.5800 for details.

I



www.ohiowea.org                                                                                                                                                     29

The WEF Utility Partnership Program (UPP) is 
designed to allow Ohio utilities to join WEF and 
OWEA while creating a comprehensive membership 
package for designated employees. Utilities can 
consolidate all members within their organization on 
to one account and have the flexibility to tailor the 
appropriate value packages based on the designated 
employees’ needs. Key benefits include:

66 UPP is fully customizable, based on the needs 
of each utility, and a WEF team member will be 
on-hand to walk each utility through the enrollment 
process.

66 ALL members at the utility will be enrolled, with 
synchronized begin and end dates, on ONE invoice, 
for an easy one-time per year payment.

66
All members, who were already WEF members, retain 
original membership number, credit for all years of 
membership, and remain a full-voting WEF member.
ALL employees at the UPP utility will be 
eligible for membership registration rates at 
WEFTEC, as well as the early-bird rate for 
Premium and Standard WEFTEC registration 
at any-time throughout the registration period.  

ALL employees at the UPP utility will also be eligible 
for member rates for the OWEA Technical Conference 
and Exposition, OWEA Workshops, and events.
All employees at the utility will be eligible to register 
for a WEFTEC Exhibition-only pass at NO-Charge. 
WEFTEC registrations can be included in the UPP 
Membership transaction, at the time of enrollment or 
can be grouped and submitted closer to WEFTEC.
UPP also includes a special, NO-Charge membership 
for Public Officials designated by the Utility, at their 
discretion.
Up to five new WEF/OWEA members can be added 
by the utility each year, at no charge for the first year 
of membership.
UPP utility will be eligible for distributor pricing on 
all WEF products and services – that’s 40% off list 
pricing. In addition to traditional items this discount 
also extends to online learning in the new WEF 
Knowledge Center.
UPP members will be eligible for special discounted 
registration for other WEF Conferences and events.

WEF Utility Partnership Program Member Utilities

Avon Lake Municipal Utilities

City of Canton WRF

City of Celina

City of Columbus DPU

City of Fairborn

City of Harrison

City of Mansfield

City of Marietta WWTP

City of Newark Wastewater Treatment Plant

City of Oberlin

City of Solon

City of Toledo Water Reclamation

City of Troy Ohio

City of Twinsburg

City of Warren WWTP

Clermont County Sewer District

Fairfield County 
Lake County 

MSD of Greater Cincinnati

Northeast Ohio Regional Sewer District

Sanitation District No 1

OWEA currently has 21 municipalities signed up for the Utility Partnership Program.  

To learn about the benefits for your utility visit http://www.wef.org/UtilityPartnership/

Or contact Amy Davis, amydavis@ohiowea.org, 614.488.5800

Utility Partnership Program



30                                                                                                                                                                 Buckeye Bulletin - Issue 3 | 2017

City of Springfield  
Wastewater Treatment Facilities

by Tim Weaver, City of Springfield

Plant Profile
The plant is classified as an Advanced Secondary 

Treatment Plant with the following parameters:

66 Design Average Flow – 25 MGD (21 MGD domestic 		
	 and 4 MGD Industrial)

66 Design Influent – 125 mg/L BOD and 215 mg/L 		
	 Suspended Solids

66 Design Detention Time – 12.8 hours (summer) and 	
	 14.8 hours (winter)

66 Peak Sustained Flow (wet weather) – 40 MGD
66 Average Flow (2016) – 15.5 MGD
66 Wet Weather Compressed Media Filter – 100 MGD
66 Population – 80,000 people (105,000 design)

The Wet Weather and Capacity Improvements Project, 
completed in 2015, is considered the single largest project 
in Springfield's history at a bid price of $50,150,000. 
After some “unforeseen conditions” and the inclusion 
of a few City desired add-ons, the final project cost was 
$52,255,576, a total of 4.3% in change orders. However, 
no price can be put on the work that resulted in an 
approved Combined Sewer Overflow (CSO) Long Term 
Control Plan (LTCP) projects list, efforts to select a “new” 
wet weather treatment technology, approval by EPA for 

The City of Springfield is located in west central Ohio in 
Clark County. Along our western border is Mad River, one 
of only a few designated coldwater streams in the state 
and one of only three streams ODNR stocks annually 
with trout. Mad River is the plant discharge receiving 
stream. During the days of Conestoga wagons, National 
Road, otherwise known as U.S. 40, ended for a while 
at Mad River. Consequently, we became known as the 
“Town at the end of the pike”. With abundant water and 
natural resources, a streaming supply of laborers, and 
the resourcefulness of entrepreneurs, Springfield became 
an industrial powerhouse. 

Like many wastewater treatment facilities in Ohio, 
the state health department “encouraged” Springfield 
and many of the larger communities to construct 
treatment plants in the late 1920’s. Following design and 
construction, the Wastewater Treatment Plant for the 
City of Springfield was completed in 1935. The plant was 
initially built as a primary treatment facility with a design 
flow of 25 million gallons per day (MGD). It consisted 
of two primary clarifiers and two anaerobic digesters. 
Increasing water quality standards and changes in 
community demographics resulted in several plant 
improvements and upgrades over the years. 

66 1961 – Addition of two 200 foot diameter trickling 
filters, two final clarifiers, a third primary clarifier, a 
third primary digester, and a secondary digester 

66 1972 – Addition of chlorination and grit removal 

66 1987 - Addition of dissolved air floatation 
(decommissioned) 

66 1988 – Addition of four complete mixed activated 
sludge basins and two post aeration/dechlorination 
basins  

66 1995 – Addition of two belt filter presses and a sludge 
storage building, abandoning the original sludge lagoons 

66 2000 – Installation of Supervisory Control and Data 
Acquisition (SCADA) control for plant equipment 

66 2009 – Addition of effluent pumping station 

66 2015 – Addition of a third final clarifier, a fourth 
primary digester, a new chemical storage and feed 
building, a new 1.5 MW diesel generator, a new 
headworks structure with wet weather screens, a new 
RAS/WAS building, a new 7500 sq. ft. maintenance 
building and a 100 MGD compressed media filter.

Plant Profile

HRT Media Installation



www.ohiowea.org                                                                                                                                                     31

said technology, an intense collaborative design effort of a 
new technology, and the cooperation of vendors, owners, 
contractors, and engineers to create and construct a first 
time system. 

EPA Approval
The City of Springfield submitted our initial CSO LTCP 

in April 2004. The original plan included a 125 MGD wet 
weather high rate treatment system. Prior to submitting 
a plan addendum and before issuance of a new NPDES 
Permit, the city negotiated a list of projects and permit 
language with Ohio Environmental Protection Agency 
(OEPA). Supported by more accurate information, and 
model updates, and historical records of the largest plant 
by-passes, OEPA agreed to lessen the scale of the high 
rate treatment system to a mere 100 MGD and keep an 
open mind about a new high rate treatment opportunity. 
A LTCP addendum was submitted in March 2012 and 
subsequently approved by OEPA. 

The addendum included a “first round” list of projects 
followed by three different, possible parallel sets of 
projects. Selection of the projects after the first round 
would be determined by assessing outcomes of the first 
round projects, changes to system performance, amended 
or new information/data, changes to community 
affordability and demographics, and the other parameters 
that now guide the development of CSO LTCPs. Our 2012 
permit language allowed for a five-year programmatic 
review of the LTCP projects, and as such, Springfield was 
one of Ohio’s first communities to have an integrated 
plan approach in its NPDES Permit. 

Selection of High Rate Treatment 
Once we came to accept a new treatment process 

was in our future, the next step was to make it hurt 
as little as possible. Our critical concerns included not 
having to add staff, use as few chemicals as possible (to 

hold down disposal costs and all the added associated 
maintenance expenses), the project footprint, energy 
costs, initial construction cost, ease of operation, ease 
of maintenance, reliability, system complexity, start-up 
and shutdown procedures, and historical and operating 
perspectives from other owners. Since one of the possible 
future projects was a satellite treatment system, a reliable 
unmanned system was particularly important. Also, in a 
category of its very own, what additional effort would be 
needed to champion a new system to gain acceptance by 
the regulators. At the time the plan and permit were being 
negotiated, two types of high rate treatment systems 
dominated the wet weather world—vortex type separators 
and the old faithful gravity tank clarifier systems. 

In May 2010, with the help of Black & Veatch, the 
City solicited proposals from three pre-selected vendors 
of high rate systems. Two of the vendors had working 
systems in the state and were familiar by both Ohio and 
US EPA. The third product, the WWETCO Compressible 
Media Filter, had never been constructed as a complete 
and full-scale project for a CSO application, although it 
did have a few small stormwater installations. Comparing 
the systems apples to apples, the construction costs of all 